GT S Global United Technology Services Co., Ltd.

Report No.: GTS202010000093F04

TEST REPORT

Applicant: Shenzhen Magic Vision Digital Technology Co., Ltd.

Address of Applicant: 5/F, building 2, new material port, Changyuan, Nanshan
District, Shenzhen 518110, China

Manufacturer: Sichuan Tianyi Comheart Telecom Co., Ltd.
Address of No. 198, Section 1, Xueshan Avenue, Dayi County, Chengdu,
Manufacturer: Sichuan, China

Equipment Under Test (EUT)

Product Name: ECPN W6
Model No.: W6

Trade Mark: ECPN

FCC ID: 2AXSA-W6

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407
Date of sample receipt: November 24, 2020

Date of Test: November 24, 2020- December 05, 2020

Date of report issued: December 05, 2020

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo
Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4  Test Summary

Test Item Section in CFR 47 Result

Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass

Power Spectral Density 15.407(a)(3) Pass

Band Edge 15.407(b)(4) Pass

Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (1)
Radiated Emission 200MHz-1GHz 3.9679dB (1)
Radiated Emission 1GHz-18GHz 4.29dB (1)
Radiated Emission 18GHz-40GHz 3.30dB (1)
AC Power Line Conducted 0.15MHz ~ 30MHz 3.44dB (1)
Emission
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.
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5 General Information
5.1 General Description of EUT
Product Name: ECPN W6
Model No.: W6
Serial No.: 8COE60-D3BUSS8COE600255A8
Hardware Version: V1.0.0
Software Version: V1.0.1

Test sample(s) ID:

GTS202010000093-1

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a/802.11n(HT20)/802.11ac(HT20)/802.11ax(HT20): 5745MHz ~
5825MHz

802.11n(HT40)/802.11ac(HT40)/802.11ax(HT40): 5755MHz ~ 5795MHz
802.11ac(HT80)/802.11ax(HT80): 5775MHz

Channel numbers:

802.11a/802.11n(HT20)/ 802.11ac(HT20)/802.11ax(HT20): 5
802.11n(HT40)/ 802.11ac(HT40)/802.11ax(HT40): 2
802.11ac(HT80)/802.11ax(HT80): 1

Channel bandwidth:

802.11a/802.11n(HT20)/802.11ac(HT20)/802.11ax(HT20) : 20MHz
802.11n(HT40)/802.11ac(HT40)/802.11ax(HT40) : 40MHz
802.11ac(HT80)/802.11ax(HT80): 80MHz

Modulation technology:

Orthogonal Frequency Division Multiplexing (OFDM)
MIMO: 802.11n/ac/ax

SISO: 802.11a
Antenna Type: Dipole
Antenna gain: ANTO:5dBi, ANT1:5dBi,MIMO:5dBi
Power supply: Adapter

MODEL: TS-A018-120015An
INPUT:AC 100-240V, 50/60Hz 0.6A
OUTPUT:DC 12V, 1.5A

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 5755MHz 153 5765MHz 155 5775MHz
157 5785MHz 159 5795MHz 161 5805MHz 163 5815MHz
165 5825MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Frequency (MHz)

Testchannel ™o > 11 anfac/ax(HT20) 802.11 n/ac/ax(HT40) 802.11ac/ax(HT80)
Lowest channel 5745 5755

Middle channel 5785 5775
Highest channel 5825 5795

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode
Transmitting mode Keep the EUT in continuously transmitting mode
Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.
We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:
Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode Data rate
802.11a 6Mbps
802.11n(HT20) 6.5Mbps
802.11n(HT40) 13Mbps
802.11ac(HT20) 6.5Mbps
802.11ac(HT40) 13.5Mbps
802.11ac(HT80) 29.3Mbps
802.11ax(HT20) 8.6 Mbps
802.11ax(HT40) 17.2 Mbps
802.11ax(HT80) 36 Mbps
802.11ax(HT160) /
5.3 Description of Support Units
None.
5.4 Deviation from Standards
None.
5.5 Abnormalities from Standard Conditions
None.
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 70
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5.6 Test Facility

Report No.: GTS202010000093F04

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 70
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6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1| 3 Sgr:; n'fb“eer"ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021

. . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 252020 |June. 24 2021
Double -ridged SCHWARZBECK
5 waveguide horn MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 252020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 252020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
- AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 252020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 |June. 24 2021
18 Wideband Radio Rohde & Schwarz CMW500 GTS575 | June. 252020 |June. 24 2021

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Breitband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
24 | PSA S::leyfeprec"um Rohde & Schwarz FSP GTS578 | June. 252020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp Elektronik- MDS21 GTS229 | June. 25 2020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTD565 | June. 25 2020 |June. 24 2021
RF Conducted Test:
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
4 | MXG vector Signal Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
5 | ESGAnalog Signal Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
. Inventory Cal.Date Cal.Due date
| T E M f M I No.
tem est Equipment anufacturer odel No No. (mm-dd-yy) (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 | June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 | June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are Dipole antenna, the best case gain of the antennas are 5dBi, reference to the appendix Il
for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 70
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7.2 Conducted Emissions

Report No.: GTS202010000093F04

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Liabe Frequency range (MHz) Quasi-pealk_lmlt (dBuV) Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN |

AUX
Equipment

40cm 80cm

AC power

E.U.T

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Equipmant Under Test

LISN L ins impadence Stabiization Metwork
Tasttable herght=0 5m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Measurement data
Line:
80.0 dBuV
\ FCC Pat15 Class B Conduction(QP)
: FI"I"IP(nIIr. Class B Conduction(AVG)
4 [
% |
%0 M\'WW
peak
AVG
-20
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB Detector ~ Comment
1 0.1540 31.31 19.50 50.81 65.78 -14.97 QP
2 0.1540 16.90 19.50 36.40 55.78 -19.38 AVG
3 0.4380 29.82 19.53 49.35 57.10 -7.75 QP
4 > 0.4380 23.39 19.53 42.92 4710 -418 AVG
5 0.7100 20.02 19.56 39.58 56.00 -1642 QP
6 0.7100 13.70 19.56 33.26 46.00 -12.74 AVG
7 1.2820 15.94 19.73 35.67 56.00 -20.33 QP
8 1.2820 9.26 19.73 28.99 46.00 -17.01 AVG
9 1.6780 15.35 19.91 35.26 56.00 -20.74 QP
10 1.6780 9.68 19.91 29.59 46.00 -16.41 AVG
11 2.5300 15.96 20.41 36.37 56.00 -19.63 QP
12 2.5300 10.26 20.41 30.67 46.00 -1533 AVG

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Neutral:
80.0 dBuV

\ FCC Part15 Class B Conduction{QP)
|

FCC Part15 Class B Conduction(AYG)

peak

M“-{», AVG

-20

0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB Detector ~ Comment
1 0.1500 29.06 19.70 48.76 66.00 -17.24 QP
2 0.1500 15.82 19.70 35.52 56.00 -20.48 AVG
3 0.4380 30.03 19.73 49.76 5710 -7.34 QP
4 * 0.4380 23.68 19.73 43.41 4710 -3.69 AVG
5 0.7980 16.89 19.81 36.70 56.00 -19.30 QP
6 0.7980 10.29 19.81 30.10 46.00 -15.90 AVG
7 1.2460 13.72 19.97 33.69 56.00 -22.31 QP
8 1.2460 8.44 19.97 28.41 46.00 -17.59 AVG
9 2.5380 14.63 20.58 35.21 56.00 -20.79 QP
10 25380 8.57 20.58 29.15 46.00 -16.85 AVG
11 3.7620 14.96 20.27 35.23 56.00 -20.77 QP
12 3.7620 9.37 20.27 29.64 46.00 -16.36 AVG
Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

4. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 70
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7.3 Conducted Peak Output Power

Report No.: GTS202010000093F04

Test Requirement: FCC Partl5 E Section 15.407(a)(3)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01
Limit: 30dBm
Test setup: Power Meter
i o |
s o |
i s ] e |
oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

ANT 0:
Peak Output Power (dBm)
TestCH | 5114 | 802110 | 8021lax | 8021ln | 8021lax | 802.1lax Limit(dBm) | Result
(HT20) (HT20) (HT40) (HT40) (HT80)
Lowest 21.36 23.46 23.58 24.61 23.61
Middle 21.54 23.21 22.89 24.62 30.00 Pass
Highest 21.68 23.45 21.65 24.39 23.68
ANT 1:
Peak Output Power (dBm)
Test CH 802114 | 802:11n 802.11ax | 802.11n | 802.11ax | 802.11lax | Limit(dBm) | Result
(HT20) (HT20) (HT40) (HT40) (HT80)
Lowest 21.36 23.19 23.61 24.22 23.51
Middle 21.54 23.42 23.08 24.19 30.00 Pass
Highest 21.68 23.51 21.82 24.34 23.82
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 70
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MIMO:
ANT 0 power ANT 1 power MIMO power Limit
Test mode Channel (dBm) (dBm) (dBm) (dBm) Result

Lowest 23.46 23.19 26.34

802.11n(HT20) Middle 23.21 23.42 26.33
Highest 23.45 23.51 26.49
Lowest 23.58 23.61 26.61

802.11ax(HT20) Middle 22.89 23.08 26.00
Highest 21.65 21.82 24.75 30 Pass
Lowest 24.61 24.22 27.43

802.11n(HT40)
Highest 24.39 24.34 27.38
Lowest 23.61 23.51 26.57

802.11ax(HT40
Highest 23.68 23.82 26.76

802.11ax(HT80) Middle 24.62 24.19 27.42

Note: transmit signals are completely uncorrelated,
Directional gain=10 x log [(10%° + 10°"°)/2]=5dBi

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

7.4 Channel Bandwidth

Report No.: GTS202010000093F04

Test Requirement:

FCC Part15 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures

New Rules v02r01
Limit: >500KHz
Test setup: Spectrum Analyzer
o o o
f""-\ o o
o o o
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data:

99% Occupied Bandwidth (MHz) 6dB Occupied Bandwidth (MHz)
EI'; Fr‘zﬁﬂ‘ﬁz’;‘:y 802.11a | 802.11n(HT20) | 802.11ax(HT20) | 802.11a | 802.11n(HT20) | 802.11ax(HT20)
ANTO | ANTO | ANT1 | ANTO | ANT1 | ANTO | ANTO | ANT1 | ANTO | ANT 1
149 5745 17.357 | 18.212 | 18.093 | 18.367 | 18.145 | 16.440 | 17.680 | 17.720 | 17.640 | 17.680
157 5785 17.487 | 18.260 | 18.146 | 19.184 | 19.281 | 16.440 | 17.680 | 17.680 | 18.840 | 18.760
165 5825 17.376 | 18.230 | 18.100 | 19.180 | 19.266 | 16.440 | 17.640 | 17.680 | 19.000 | 18.960
99% Occupied Bandwidth (MHz) 6dB Occupied Bandwidth (MHz)
N Fr?mezr;cy 802.11n(HT40) 802.11ax(HT40) 802.11n(HT40) 802.11ax(HT40)

' ANTO | ANT1 | ANTO | ANT1 ANT 0 ANT1 | ANTO | ANT1
151 5755 36.545 | 36.729 | 36.701 | 36.563 36.160 36.560 | 36.400 | 36.480
159 5795 36.530 | 36.776 | 37.724 | 37.704 36.240 36.480 | 37.440 | 37.840

99% Occupied Bandwidth (MHz) 6dB Occupied Bandwidth (MHz)

(,\:I'; Fr?&‘:fzr;cy 802.11ax(HT80) 802.11ax(HT80)
ANT 0 ANT 1 ANT 0 ANT 1
155 5775 77.178 77.310 76.800 76.160

Global United Technology Services Co.

, Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:
99% Occupied Bandwidth

Report No.: GTS202010000093F04

802.11a

Agilent Spectrum Analyzer - Occupied BW
T TN ET

(06:38:02 P oy 20, 2020

Center Freq 5.745000000 GHz

#IFGain:Low

ey 1rig: Free Run
#htten: 30 dB

ContorFroq STHO0O0M0GH:
Ayg[Held: 5001500

Radio Std: None Frequency

Radio Device: BTS

Ref Offset21.09 B
Ref 20.00 dBm

e i /

Center 5.745 GHz

Res BW 430 kHz #VBW 1.3 MHz

Qccupied Bandwidth Total Power

17.357 MHz
B1E10 khz
21.82WHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.74208 GHz

v
L —"

27.6 dBm

99.00 %
-26.00 dB

STATUS!

Agilent Spectrum Analyzer - Occupied BW.
VED R [oC

Center Freq 5.785000000 GHz

#IFGaim:Low

(07.04:20 PMhigy 30, 2020

- Trig: Free Run

ConterFreq STO00000GH: _ Radio 5t None
Ayg[Hold: 500500

#Atten: 30 dB Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm

piwe

Qccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Mkr1 5.79148 GHz
13.137 dBm
LINg|

P

l

K

‘.‘II ’
'!' "‘Hmﬂ'umﬁwn.

#VBW 1.5 MHz

Total Power

17.487 MHz

100.36 kHz
21.75 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Frequency

Agilent Spectrum Analyzer - Occupied BW

i Rl

Center Freq 5.825000000 GHz

07:10:39 Phoy 20, 2020

#IFGain:Low

CenterFreq SA000000GHz
w3 1rig: Free Run
#htten: 30 dB

" Radi St None
Avg|Hold: 5001500
Radio Device: BTS

Ref Offset 21 dB
Ref 20.00 dBm _

Mkr1 5.82692 GHz
13.856 dBm

J.u..l..-m'b..'v-nw,w.sw,w.a? g, |

¥
!

i

e

v
|

1
87
4,
-

i
e

#VBW 1.5 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.376 MHz

53.193 kHz
21.79 WHz

Total Power

OBW Power
xdB

99.00 %
-26.00 4B

STATUS'

Frequency

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000093F04

802.11n(HT20)

ANTO

Agilent Spectrum Analyzer - Occupied BW

i AL [ 03:20:03 44 Dec 05, 2020

ConterFreq STAR0000GH:
-~ Trig:Free Run Avg|Hold: 500500
#Atten: 30 4B Radio Device: BTS

Center Freq 5.745000000 GHz Radio St None

#IFGain:Low

Mkr1 5.74692 GHz

Ref Offset 21,08 4B 6.0311 dBm

Ref 20.00 dBm
1

) Mm.mw-'\._....,-«-mm.‘..,._m“'-—m‘wu. A,

#VEBW 1.5 MHz

Occupied Bandwidth Total Power

18.212 MHz
56.689 kHz OBW Power
210MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

ANT1

Agilent Spectrum Analyzer - Occupied BW.
i RL R oC

ConterFreq ATAOO0ON0GH:
-~ Trig:Free Run Avg|Hold: 500500
#Atten: 30 4B

Center Freq 5745000000 GHz

#IFGainLow Radio Device: BTS

Mkr1 5.75286 GHz

Ref Offset 21.16 dB 8.4119 dBm

Ref 20.00 dBm

A IR
'}

S
kemassompeptie il

#VEBW 1.5 MHz

Occupied Bandwidth Total Power

18.093 MHz
20.081 kHz OBW Power
NI9MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

101:06:43 PMDeec 01, 2020

ConterFreq STEM00O00GH:
' Trig: Free Run Aug|Hold: 500500
#Atten; 30 4B Radio Device: BTS

Radio Std: None

#IF Gain:Low

Mkr1 5.78896 GHz

Ref Offset 209 ¢B
0 45524 dBm

Ref 20,00 dBm
1

N L

bl A § ST T

#VBW 1.5 MHz

Occupied Bandwidth Total Power

18.260 MHz
42.465 kHz OBW Power
M95MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Agilent Spectrum Analyzer - Occupied BW.
RS L3 oC ATGHAUTD  JO0:10:51 PHDec 01, 2020

Center Freq: 5.765000000 GHz Radio Std: None
' Trig: Free Run Aug|Hold: 500500
#Atten; 30 4B Radio Device: BTS

Center Freq 5785000000 GHz

#IF Gain:Low

Mkr1 5.77812 GHz

Ref Offset 21.08 B 71345 dBm

Ref 20,00 dBm

WP AN

i A
r\wt.«h,\‘,.&—m'hﬂ#-f-'["i

#VBW 1.5 MHz

Occupied Bandwidth Total Power

18.146 MHz
45.973kHz ~ OBW Power
NIANMHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS202010000093F04

Aga[enl\pech’umklatyze( Ocuwdln‘l
ATGHAUTD 1203 MDec 01, 210 E]
Center Freq: 5525000000 GHz Radio Std: None Frequency
s 11ig:Free Run Hvg|Hold: 5008500
#FGainlow  BAten:30dB Radio Device: BTS

Mkr1 5.82652 GHz

ALISHAUTO  01:25:42 PMDec 01, 2000
Center Freq: 5826000000 GHz Radio Std: None
s 11ig: Free Run Hvg|Hold: 5001500
YFGainlow  2Aten:30dB Radio Device: BTS

Mkr1 5.82252 GHz

Ref Offset 21 B Ref Offset 20.96 dB

Ref 20.00 dBm M Ref 20,00 dBim 1.5287 dBm

i AT AN

; {
[ g oyt Rarns *"ﬁ"«-!‘m‘n-\-w-w-zw-

c:emer 5.825 GHz

#VBW 1.5 MHz #/EW 1.5 MHz
Occupied Bandwidth Total Power 19.9 dBm Occupied Bandwidth Total Power
18.230 MHz 18.100 MHz
Transmit Freq Error 13.118kHz  OBW Power 99.00 % Transmit Freq Error 22208kHz  OBW Power 99.00 %
x dB Bandwidth MB4MHz  xdB -26.00 dB % dB Bandwidth HI5MHz xdB -26.00 dB
MSG STATUS!
ANT1

Ag[enl\pech’umkulyze( medl!‘\‘l
(09,2753 A4 e 4, 2020 A E]
Radio Sté:None Frequency
- 1rig:Free Run Avg|Hold: 5001500
#FGainlow  #Atien:30 dB Radio Device: BTS

Mkr1 575006 GHz
Ref Offset21.02 B
Remom  G0u8dEm

0:34:11 41 Dec ¥, 2020
Radio St None Frequency

TS Avg|Hold: 5001500
#IFGainLow #Amen 30dB Radio Device: BTS

Mkr! 514628 GHZ
Ref Offset21.14 B
RAmovEm  axsidsm

| PRSI PU . B

c:emer 5.755 GHz c:emer 5.755 GHz

#VBW 3 MHz #VBW 3 MHz

Occupied Bandwidth Total Power
36.729 MH:z

Transmit Freq Error 11.266kHz  OBW Power 99.00%
% dB Bandwidth 4052MHz  xdB -26.00 dB

Occupied Bandwidth Total Power
36.545 MH:z

Transmit Freq Error 138.20kHz  OBW Power 99.00%
% dB Bandwidth 4067MHz  xdB -26.00 dB

MSG STATUS! MSG STATUS!

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 20 of 70




Agilent Spectrum Analyzer - Occupied BW

W R RE 09:40:47 A Dec (4, 2020

CenterFreq 5TONO00000GH:  Radio Std:None
s 11ig: Free Run Hvg|Hold: 5001500

#Atten: 30 dB Radio Device: BTS

Center Freq 5.795000000 GHz

#IFGain:Low

Mkr1 5.8006 GHz
6.9270 dBm

Ref Offset 21.01dB
Ref 20.00 dBm

1

e aiatiiine S, Y

i
[T

Center 5.793 GHz

#Res BW 820 kHz #VBW 3 MHz

Occupied Bandwidth Total Power

36.530 MHz
112.67 kHz OBW Power
40.73MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS!

Report No.: GTS202010000093F04

Agilent Spectrum Analyzer - Occupied BW.

W RL 0%:45:50 A Dec 04, 2000

ConterFreq ATOR0000GH:
s 11ig:Free Run Hvg|Hold: 5008500
#Atten: 30 4B Radio Device: BTS

Center Freq 5.795000000 GHz Radio St None

#IFGain:Low

Mkr1 5.80316 GHz

Ref Offset 2094 dB 8.3360 dBm

Ref 20.00 dBm

1

J,..J' \l'\m'.«!’f‘"{"\-{\-f"\n\r '..u-,-.“-u.vﬂ\m\'M‘\..

L
|
L VA PERTE T W R

#VBW I MHz

Occupied Bandwidth Total Power

36.776 MHz
47.352 kHz OBW Power
4067MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

802.11ax(HT20)

Agilent Spectrum Analyzer - Occupied BW

i AL {13:35:21 PMDec 01, 2020

Center Freq 5.745000000 6z |cticd Radio St None
-~ Trig:Free Run

#Atten: 30 4B

Avg|Hold: 500500

#IFGainLow Radio Device: BTS

Mkr1 5.74344 GHz

Ref Ofset 2,00 6B I
1 4,6851 dBm

Ref 20.00 dBm
1

It I S
.

I
¥

/|

f
[P LT -

#VEBW 1.5 MHz

Occupied Bandwidth Total Power

18.367 MHz
30.342 kHz OBW Power
2203MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

ANT1

Agilent Spectrum Analyzer - Occupied BW.

AL 3:41:01 M Dec 01, 2020

Center Freq 5.745000000 GHz Radio St None

0000
== Avg|Hold: 500500
#IFGain:Low

#Atten: 30 4B Radio Device: BTS

Ref Offset 21.16 4B
Ref 20.00 dBm

I
Inlastart et

#VEBW 1.5 MHz

Occupied Bandwidth Total Power

18.145 MHz
24.949 kHz OBW Power
NI9MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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113:53: 11 PMDec 01, 2020

ConterFreq ATRR00O00GH:
s 11ig:Free Run Hvg|Hold: 5008500
#Atten: 30 4B Radio Device: BTS

Radio Std: None

#IFGain:Low

Mkr1 5.78212 GHz

Ref Offset 209 ¢B M
0 6.8788 dBm

Ref 20.00 dBm

‘1

WA L . 0 iy tin

PN S AT

#VBW 1.5 MHz

Occupied Bandwidth Total Power

19.184 MHz
1.978 kHz
24,84 Hz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Report No.: GTS202010000093F04

Agilent Spectrum Analyzer ULcupmd BW
R 135759 PHDec 01, 2020
Radio Std: None

Frequency Frequency

ConterFreq ATRR00O00GH:
s 11ig:Free Run Hvg|Hold: 5008500

#Atten: 30 4B Radio Device: BTS

Mkr1 5.78116 GHz
7.3039 dBm

#IFGain:Low

210848
Ref 20, UD dBm
1

Tt LS PPN T Ty

/]

v
T TR e

#VBW 1.5 MHz

Occupied Bandwidth Total Power

19.281 MHz
35453 kHz
24,89 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

(4:08:11 PM D 0, 2020

ConterFreq 52000000GH:
- Trig: Free Run Avg|Hold: 500500
#Aten: 30 4B

Radio 5td: None

Cenrer Freq 5825000000 GHz

#IFGain:Low

Radio Device: BTS

Ref Offset 21 dB
Ref 20.00 dBm

1

,w.w'-..u-.wh\',‘f Bap®

c:emer 5.825 GHz

#VBW 1.5 MHz Sweep 1ms|

Total Power 21.5dBm

Occupied Bandwidth

19.189 MHz
-1.657 kHz
PANEY ' H

OBW Power
xdB

99.00%
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

[4:03:11 P# Dec 01, 2000
Radio Std: None

CenterFreqS3250000M0Hz Frequency
- 1rig: Free Run Avg|Hold: 5001500

#Atten: 30 dB Radio Device: BTS

Frequency

Cenrer Freq 5 825000000 GHz

#IFGain:Low

Ref Offset 21 B
Ref 20.00 dBm

,w.w'-..u-.wh\',‘f Bap®

Cemer 5.825 GHz
#VBW 1.5 MKz

Occupied Bandwidth Total Power

19.189 MHz
7657 kHz
20.74 WHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS!

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000093F04

802.11ax(HT40)

ANTO

Agilent Spectrum Analyzer
Rl RE

[5:11;47 P4 Dec 01, 2000

" Radio St None

CentarFreq ATER00000GH:
- 1rig: Free Run Avg|Hold: 5001500
#Atten: 30 dB

#IFGainLow Radio Device: BTS

Mkr1 5.75684 GHz

Ref Offset 2102 dB
3.9707 dBm

Ref 20.00 dBm

Center §.753 GHz

#Res BW 820 kkz #VBW 3 MHz

Occupied Bandwidth Total Power

36.701 MHz
BT KH
40.84 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS!

Frequency

#IFGain:Low

ANT1

[(5:165:43 P# Dec 01, 2000

- 1rig: Free Run

" Radio St None Frequency

CenterFreqS755000000GHz
Avg|Hold: 5001500

#Atten: 30 dB Radio Device: BTS

Ref Offset 21.14 dB
Ref 20.00 dBm

Center §.753 GHz
#Res BW 820 kkz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Mkr1 5.76212 GHz
6.6877 dBm

1

A A | A g,
W

#VBW 3 MHz

Total Power

36.563 MHz

-46.669 kHz
40.46 MHz

OBW Power
xdB

99.00 %
-26.00 dB

STATUS!

105,23:22 PMDec 01, 2020

ConterFreq STEM00000GH:
' Trig: Free Run Aug|Hold: 500500
#Atten; 30 4B

Radio Std: None

#IFGain:Low Radio Device: BTS

O 2101 68 Wkr1 5.783% GHz

Ref 20,00 dBm
1

Rl A T

1
'
i

3
Bt i

#VBW I MHz

Occupied Bandwidth Total Power

31.724 MHz
13873 kHz
4042 WHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW.
Rl L3 ko oC

Center Freq 5795000000 GHz

#IF Gain:Low

Frequency

15:31:52 P Cec 01, 2020

' Trig: Free Run
#Atten; 30 4B

ConterFreq STEM00000GH: Frequency
Aug|Hold: 500500

Radio Device: BTS

Radio Std: None

Ref Offset 20.94 4B
Ref 20,00 dBm

Mkr1 5.80872 GHz
8.4118 dBm

1

[t A i PSRt )

1
!

Occupied Bandwidth

#VBW I MHz

Total Power

37.704 MHz

Transmit Freq Error
x dB Bandwidth

45.615 kHz
40.76 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS202010000093F04

802.11ax(HT80)

ANTO

e 05, 2000

ConterFreq ATTR000000GH:
Avg|Hold: 500500

-~ Trig:Free Run

#lFGaiclow  #Aten:30 dB

: Radio Std: None

Radio Device: BTS

Ref Offset 20.9 dB
Ref 20.00 dBm

Lo ST s i

Limpsrthtdmipdlets b sidad®

#VBW 6 MHz

Occupied Bandwidth Total Power

77.178 MHz
224.68 kHz OBW Power
8231MHz  xdB

Transmit Freq Error
x dB Bandwidth

AR e P

Mkr1 5.78188 GHz

7736 dBm

I\

l'u'.'.u.*w.wm'mw.w‘m

99.00 %
-26.00 dB

Frequency

#IFGain:Low

ANT1

-~ Trig:Free Run

CenterFreq STTS000000GH: Frequency

Avg|Hold: 500500

#Atten: 30 4B Radio Device: BTS

Irddolronkel by

Occupied Bandwidth

Mkr1 5.80572 GHz
8.9151 dBm

orbrapsd g

#VBW 6 MHz

Total Power

71.310 MHz

Transmit Freq Error
x dB Bandwidth

75.204 kHz
8251MHz  xdB

OBW Power 99.00%

-26.00 dB

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

6dB Occupied Bandwidth

Report No.: GTS202010000093F04

802.11a

Agilent Spectrum Analyzer - Swept SA
o FL T ETHTS

(06:55:15 P oy 30, 2020

Center Freq 5.745000000 GHz

PHO: Fast +»~+ 17ig:FreeRun
IFGainlow  #Atten: 30 dB

Frequency

vy Type: : TRACE
AvglHeld: 37500 Ti7E

Ref Offset21.09 dB
Ref 20.00 dBm

#VBW 300 kHz

AMKr3 16.44 MHzZ

Sweep 3.87 ms (1001 pts)

f 5.136 76 GHz

¥ FURCTION
263dgm [ [ |
| STA9%6CHz|  ofs0dBm | [ |
8 f6MMHn)  o31de] | [ |
I A

FUNCTION WD TH FUNCTION NALLE

Agilent Spectrum Analyzer - Swept SA
o FL T ETHTS

07.02:41 Py 20, 2020

Center Freq 5.785000000 GHz

PHO: Fast +»~+ 17ig:FreeRun

IFGainlow  #Atten: 30 dB

Frequency

T vy Type: : TRACE
AvglHeld: 37500 Ti7E

Ref Offset 209 dB
Ref 20.00 dBm

e

#VBW 300 kHz

AMKr3 16.44 MHzZ

rg:i&rﬂ"mlﬂ‘!,]ﬁw.l\,

Span 40.00 MHZ
Sweep 3.87 ms (1001 pts)

577676 CHa| 2187 dBm
&) 1644 MHz/(8) 024048
[ A

FUNCTION

]
5I8750CHz|  0.189d8m [ [ |
I

FUNCTION WD TH FUNCTION NALLE

Agilent Spectrum Analyzer -5
il RL RE

Center Freq 5.825000000 GHz

PNO: Fast =+~ 11ig:Free Run
IFGainlow  #Atten:30 dB

#hvg Type: RMS
Ayg[Hold: 7/500

Ref Offset21 dB
Ref 20.00 dBm

u"f’«ll"nﬂ ¥

AMKr3 16.44 MHz
0.167 dB

Span 40.00 MHZ
Sweep 3.87 ms (1001 pts)

FUKCTION | FUNCTION WO TH

FUNCTION NALLE

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000093F04

802.11n(HT20)

ANTO

Cenrer Freq 5 745000000 GHz
of —+ 17ig:FreeRun
IFGmn ln\r #Atten: 30 dB

g Type:RHS
Avg|Hold: 87500

ANT1

Agilent Spectrum Andyzer Snegt%

Mngppe:VRMS :
PHO: Fast =~ 17ig: FreeRun Awg|Hold: 87500

IFGainLow  #Atten:30 dB

Ref Offset 21.09 dB
Ref 20.00 dBm

FUKCTION

FUNCTION YADTH

sras1aqu 3% dBm |

FUNCTION YALLE

Ref Offset 2116 dB
Ref 20.00 dBm

FUKCTION | FUNCTIDN WI0TH FUNCTION wALUE

I 12GHz J&!ndBm I

[FI@ MMz oseds | |
____
I I N AN A R
1 A A A
N N B
N N B
N N B
[ I I AN R R
I I N AN A R

Bhvg Type:VRMS
: Fasl = 11ig: Free Run Aug|Hold: 875500
[FGainLow  #Atten: 30 dB

Bhvg Type:VRMS )
Aug|Hold: 875500

Center Freq 5 85000000 GHz :
PO: Fast =~ 17ig: Free Run

[FGainLow  #Atten: 30 dB

Ref Offset 20 dB AMKr3 17.68 MHz

" Ref Offset 21.08 6B
Ref 20.00 dBm -0.608 dB

Ref 20.00 dBm

FUNCTION FUNCTION 'WIDTH FUNCTION VALLE
I mIGGHz mddam
_ 5'77

1788 hIHz A
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Agilent Spectrum Analyzer - Swept 54

W kL AN ErNT g = AL

Center Freq 5.825000000 GHz - Bhvg Type: RMS
PNO: Fast —+ 17ig:FreeRun Avg]Hold: 97500
IFGainLow  #Atten: 30 dB

Ref Offset21 dB AMkr3 17.64 MHzZ

Ref 20.00 dBm -0.501 dB

X ¥ FUNCTION FUNCTION WD TH FUNCTION VALLE
581616GHzl  4934dBm| | [ |
583000 GHz 1402dBm [ [ ]
MHZ@®) Q5018 | [ ]
I R
]
I I A R
N I N I B
N I N I B
N I N I B

Report No.: GTS202010000093F04

Agilent Spectrum Analyzer - Swept 54
o . A ErET

PNO: Fast —+ 171g:FreeRun
IFGainLow  #Atten: 30 dB

Ref Offset 20.96 dB
Ref 20.00 dBm

FURCTION FUNCTION WD TH FUNCTION VALLE

PNO: Fast —+ 171g:Free Run Avg|Hold: 1051500
IFGainLlow  #Atten: 30 dB

Ref Offset 21.02 dB
Ref 20.00 dBm

X Y FURCTION FUNCTION WD TH FUNCTION VALLE
57%76GHz  8160dBm| [ |
5759 96 GHz 029

Agilent Spectrum Analyzer - Swept SA
W AL [ EFS

Center Freq 5.755000000 GHz

Trig: Free Run Avg|Hold: 105500
IFGainLow  #Atten:30 dB

Ref Offset 2114 dB
v__Ref 20.00 dBm

1l X A FUNCTION FUNCTIDN #10TH FUNCTION vALUE
573BG8GHz 84w [ [ |
5747 48GHz 12MdBm [ T ]
llln FSMHzlR) 8 | [ ]
rr @[ 7 ]
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Agilent Spectrum Analyzer - Swept SA

Ul fL [3 o 5 | ARIATD

Center Freq 5.795000000 GHz ; Bhvg Type: RMS
PHO: Fast —+ 17ig:FreeRun Avg|Hold: 105500
[FGain:Low  #Atten:30 dB

Ref Offset 21.01dB
Ref 20.00 dBm

FUNCTION FUNCTIDN #10TH FUNCTION vALUE

1

2 KRN 9 @ [
I BAUMHE) | [ [ ]
4 r @[ 7 ]

Report No.:

Agilent Spectrum Analyzer - Swept SA
T [ ETNS

GTS202010000093F04

PHO: Fast —+ 17ig:FreeRun
[FGainlow  #Atten:30dB

Bhvg T’PE:VRMS
Avg|Hold: 105500

Ref Offset 2094 iB
v__Ref 20.00 dBm

AMKr3 36.48 MHz
-0.686 dB

FUNCTION FUNCTIDN #10TH FUNCTION vALUE

(03,3333 P 01, 2020

vg T’PE:VRMS
Trig: Free Run Avg|Hold: 87500
IFGainLow  #Atten:30 dB

Agilent Spectrum Analyzer - Swept SA
o AL ETS

Center Freq 5745000000 GHz _
PNO: Fast —+ 171g:Free Run
IFGainlow  #Atten:30 dB

vg Type: RMS
Avg|Hold: 87500

AMKkr3 17.64 MHz
Ref 20.00 dBm 0.629 dB

Ref Offset 2108 dB

1l X A FUNCTION FUNCTIDN #10TH FUNCTION vALUE
f 573B16GHz  £3%6dBm | [ |
5137 48GHz 0500dBm [ [ ]
A 17B4MHz(A)  06%d8] | [ ]
r @[ 7 ]

Ref Offset 21.16 dB
Ref 20.00 dBm

MKR MODE| TRC SOL

FUKCTION  FUNCTION WO TH FUNCTION YALLE

1 IR 573 10GHzl  $47dBm| [ |
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Agilent SpechumAmLyzer 4wept SA

Cenrer Freq 5 785000000 GHz : vg Type:
PNO: Fast —+ 171g:FreeRun Avg[Hold: 877500

IFGainLow  #Atten: 30 dB

Report No.: GTS202010000093F04

Agilent SpechumAmLyzer 4wept SA

PNO: Fast —+ 17ig:FreeRun Av5|Ho\d smw
IFGainLow  #Atten: 30 dB

Ref Offset 209 dB
Ref 20.00 dBm

FURCTION FUNCTION WD TH FUNCTION VALLE

__
54EBM'¢HZ 93dBm| |
___
____
7 ]
]
]
]
]

ANKTS 18,76 WHZ
Ref Offset 21.08 dB
Ref 200 B 0,051 B

MKR MODE TRC SOL FUNCTION FUNCTION WD TH FUNCTION VALLE

f __—
sna 72GHz [T N N R

My WB76MH() QostaB[ [ [ ]
- ]
]
I I A R
N I N I B
N I N I B
N I N I B
. r 1]
]

Cenrer Freq 5 £25000000 GHz Hhig T RUS
PNO: Fast —+ 171g:Free Run Avg|Hold: 87500

[FGainLow  #Atten:30 B

Center Freq 5 825000000 GHz : iy Tpe RS
PHO: Fast =~ 17ig: FreeRun Awg|Hold: 87500

IFGainLow  #Atten:30 dB

AMKr3 19,00 MRz
Ref Offset21 dB
Ref 20,00 B 1,256 dB

FUKCTION  FUNCTION WO TH FUNCTION YALLE

B1544GHz|  8374dBm| | |
1 [ 1

Ref Offset 2096 dB
Ref 20.00 dBm

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 3.87 ms (1001 pts)

KR MODE| TRD ‘1 FUKCTION | FUNCTIDN W10 TH FUNCTION wALUE

EBIEAHGHZ mddam I
_
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GTS

Report No.: GTS202010000093F04

802.11ax(HT40)

ANTO ANT1

ngenlwechummtrzer ﬂweptSA Agilent mum.\ndyzer Snegt%

Center Freq 5755000000 GHz : ' e RS
PNO: Fast —+ 171g:Free Run AvglHold: 105500
[FGainLow  #Atten:30 B

9 Type:
PHO: Fast =~ 17ig: FreeRun Avg|Hold: 105500
IFGainLow  #Atten:30 dB

Ref Offset 21.02 dB
Ref 20.00 dBm

Ref Offset 2114 dB
v__Ref 20.00 dBm

'|‘ FUKCTION | FUNCTIDN WI0TH FUNCTION wALUE

_
m
AT Y1 Y Y
__
1

X Y FURCTION FUNCTION WD TH FUNCTION VALLE

5]%76GHz  8616dBm| | [ |

574366 GHz| 850 dBm T 1
se2ds [ |

g Tipe RIS
: Fast —— 11ig: Free Run Aug[Hold: 1051500
IFGainLow  #Atten: 30 dB

Center Freq579500[ll]00 GHz i g Tpe RHS
PNO: Fast = 17g:Free Run AvglHold: 1056500
[FGainLow  #Atten:30 B

Ref Offset 2101 o AMKkr3 37.44 MHzZ

oy .44 W 034 8 AMKr3 37,84 MHz
e 20, m LAY

Ref 20.00 dBm -0.721dB

X ¥ FUNCTION FUNCTION WD TH FUNCTION VALLE
577612GHzl  813dBm| | [ |
570868GHzl  AA74dBm| | [ 1}
JMMHz) Qo8B | | ]

I R
]
I I A R
N I N I B
N I N I B
N I N I B
. r 1]
]
! [ | [ |

MSG STATUS'

MKR MODE TRC SOL X ¥ FUNCTION FUNCTION WD TH FUNCTION VALLE
1 547504 GHzl  808dBm [ [ |
b N | BGHz  03MBm | [ |
37 BAMHZ(R]  O0721dB] |
[ 1 — ]
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Report No.: GTS202010000093F04

802.11ax(HT80)

Agilent Spectrum Analmr Saept Sk

: Fast
IFGain:Low

-~ Trig:Free Run

vg T’PE:VRMS
HvglHold: 114500
#Atten: 30 4B

ANT1

Agilent \pech'umAnaerer ﬂwept SA

PNO: Fast —+ 171g:Free Run
IFGainlow  #Atten:30 dB

g Type:
Avg|Hold: 1141500

Ref Offset20.9 d8
Ref 20.00 dBm

Mhtuitesninsd M

Span 160.0 MHz

FUKCTION | FUNCTIDN'®I0TH|  FUNCTION WALUE

Ref Offset 21.08 dB
Ref 20.00 dBm

/
[P N N

#VBW 300 kHz

AMkr3 76.16 MHzZ
0.637 dB

|
Sl bl b

Span 160.0 MHz
Sweep 15.3 ms (1001 pts)

FUKCTION  FUNCTION WO TH FUNCTION YALLE

435dBm| [ |
A609dBm| |
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GTS

Report No.: GTS202010000093F04

7.5 Power Spectral Density

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures

New Rules v02r01
Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
e o |
"‘\\ o o
o o
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data
ANT O:

Power Spectral Density (dBm/500kHz) Lt
Tcelit cop11a | 80211n | 8021lax | 8021in | 8021lax | 8021lax |(dBm/500k |Result
' (HT20) (HT20) (HT40) (HT40) (HT80) Hz)
Lowest| 15.31 7.94 6.71 5.42 3.50
Middle| 15.03 7.83 7.69 3.03 30.00 | Pass
Highest|  15.81 7.22 9.02 5.85 6.01
ANT 1:
Power Spectral Density (dBm/500kHz) Lt
Tcelit cop11a | 802110 | 8021lax | 8021in | 8021lax | 8021lax |(dBm/500k |Result
' (HT20) (HT20) (HT40) (HT40) (HT80) Hz)
Lowest| 15.31 10.21 7.77 7.48 4.74
Middle| 15.03 8.36 10.16 4.16 30.00 | Pass
Highest|  15.81 8.51 9.18 8.09 6.69
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.
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GTS

Report No.: GTS202010000093F04

MIMO:
Test mode Channel ANT 0 power ANT 1 power MIMO power Limit Result
(dBm/500khz) | (dBm/500kHz) | (dBm/500kHz)| dBm/500kHz

Lowest 7.94 10.21 12.23

802.11n(HT20) Middle 7.83 8.36 11.11
Highest 7.22 8.51 10.92
Lowest 6.71 7.77 10.28

802.11ax(HT20) Middle 7.69 10.16 12.11
Highest 9.02 9.18 12.11 30 Pass
Lowest 5.42 7.48 9.58

802.11n(HT40)
Highest 5.85 8.09 10.12
Lowest 3.50 4.74 7.17

802.11ax(HT40)
Highest 6.01 6.69 9.37

802.11ax(HT80) Middle 3.03 4.16 6.64

NOTE: PSD(dBm/500kHz)= PSD(dBm/300kHz)-10*LOG10(0.03)+10*L0G10(0.05)
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GTS

Test plot as follows:

Report No.: GTS202010000093F04

802.11a

Agilent Spectrum Analyzer - Swept SA
AL i3 08 00
Center Freq 5.745000000 GHz

PHO: Fast —~
IFGainLow

-I-Avg Type:-Rin'IS
Trig: Free Run AvglHold: 231100

#htten: 30 dB

Ref Offset 2353 dB
Ref 43.53 dBm

1

Center 5.74500 GHz

#Res BW 300 kHz #VEW 1.5 MHZ

Center Freq 5.785000000 GHz

IFGain:Low

w3 1rig: Free Run
#htten: 30 dB

Ref Offset 23.34 dB
Ref 43,34 dBm

1

Center 578500 GHz Span 40.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

[MSG STATUS'

Agilent Spectrum Analyzer - Swept SA
0 AL EETE

Center Freq 5,625000000 GHz _
PNO: Fast =+~ 11ig:Free Run
IFGainelow  #Atten: 30 dB

Ref Offset 2344 4B
Ref 4344 dBm

‘1

f

i

A

Center 5.82500 GHz

#Res BIW 300 kHz #VBW 1.5 MRz

e 'Jr‘l'ﬁ " JI\‘;W‘+‘~.l'\rhi.|i"\ﬂ’f'l“ﬁ” P J'IIL’VW‘W“W
| |

Frequency

Avg[Held: 231100 .
Mkr1 5.822 08 GHz m

13.809 dBm
Center Freq
5826000000 GHz
StartFreq
5805000000 GHz

StopFreq
5845000000 GHz|

CFStep
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802.11n(HT20)

ANT1

Agilent Spectrum Analyzer - Swept SA

AL 3 S

Center Freq 5.745000000 GHz :
PHO: Fast =~ 17ig: FreeRun Hvg|Hold: 231100
IFGain:Low #Atten: 30 4B

Agilent Spectrum Analyzer - Swept SA
RS 3 S 4
Center Freq 5.745000000 GHz i q Type:

PHO: Fast =~ 17ig: FreeRun Hvg[Hold: 19/1
IFGainLow  #Atten:30 dB

Ref Offset 2381 dB
Ref 43.81 dBm

Ref Offset23.74 dB
Ref 43.74 dBm

Center 3.74500 GHz
#Res BW 300 kHz #VBW 1.5 MHZ

Center 5.74500 GHz
#Res BW 300 kHz #VBW 1.5 MHZ

Agilent Spectrum Analyzer - Swept SA

ol AL R [509 IC E FE|  AIMAUTO

Center Freq 5.785000000 GHz : Bhvg Type: RS
PNO: Fast = 17g:Free Run Awg[Hold: 231100
IFGainLow  #Atten: 30 dB

o Trig: Free Run Awg[Hold: 231100
IFGainLow  #Atten: 30 dB

Ref Offset 2355 dB
Ref 43.55 dBm

Ref Offset 2355 dB
Ref 43.55 dBm

Center 5.78500 GHz Span 40.00 MHz
#Res BIW 300 kHz #VEW 1.5 MHZ Sweep 1.00 ms (1001 pts)

Center 5.78500 GHz Span 40.00 MHz
#Res BIW 300 kHz #VEW 1.5 MHZ Sweep 1.00 ms (1001 pts)

MSG STATUS' MSG STATUS'
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